Antennas and Grounds

A substantial antenna and ground are an absolute must, for the ultimate pleasure of crystal radio
experimentation. See the diagrams below; for the following explanations:

1) Antenna Wire, 50-100'; 14 gauge/stranded wire is the most practical, here. The wire can be

insulated or uninsulated and if 14ga. isn't handy or practical, then use what you have that would
be a close substitute.

wr
1) Insulators; Any style that is fit for an antenna application may be used, here. Make certain that the \ O m (]
antenna wire and 6-8" pieces that tie to the Supports are mechanically sound. These connections &

should be tightly wrapped around each-other and securely soldered.

i
|
|

3) Lead-In Wire; This should be of the insulated variety, or could be 52-720hm coaxial cable. Make
certain the shielding is securely grounded. See #7 on grounding. If a single wire is used, then it
should be of as heavy gauge as possible and very well insulated. See #3 on insulators.

4) Supports; [ have used 13' antenna mast, as shown, for my antenna ([llustraton looks like the front
of my house). The supports could be a tree, another building or any object that is as high as
possible. Your supports should be as high as absolutely possible, if you live in a "fringe area”, and
not so important in areas that have a large amount of powerful stations, nearby. A very, very
important factor here, is to keep your antenna and lead-ins clear of utility lines of all types.

e E———
Detector
—(©)
(r.‘__:ll-"'l.i_l_"-\
0 Y
30
20\
.

5) Insulators; Your lead-in wire should be insulated from all objects. even-though the lead-in, itself is
insulated, the wire should still be run-through insulators. Radio Frequencies have a habit of finding
a path to ground, easily. When working with very weak signals as we do, in radio experimentation,
we need all the signal, we can obtain, to the set.

©

Copyright 0 2008, Al Righs Reserved. Peebles Originals

6) Feed-Through Insulators; Should be used to run the wires through the wall, into radio room.

7) Ground; This should be a solid path to "earth". This can be accomplished via water-pipes or other
direct paths to "earth" ground. Do-not use Gas pipes, here.

D

P

Aerial Coupling
Oue-Max./ In-Min.

8) Lightening Arrestor; This is a very sensible, safety precaution and should be used.

e,..w:ﬁg:m Wire, 50-100" @:;:_Eca

f@ra_:mzi \ @m%@c:m //’&.u_ |

.——_—:'_-_-__:——

PO-101

i)

UREEEBRYEE
- 1

Broadcast

e

s

—

o

PO-101, AM/SW Crystal Radio Kit
Assembly Instruction and Operating Manual

[—

——

. [ & - i
_ ¥ Opeatin | @ . | FA L]
- -lll
@_.au.,_._z = = =
@_,.Qm.,?acmr TR H -l ———o ! e L

B
T
W Insulators (2)

_
@QE::&

=
{ / AM/SW Crystal Radio Kit
1
b
1

l

-1 ¥ D D 5 D R

Antenna/Ground Details

|



PO-101, AM/SW Crystal Radio Kit Introduction:

You have just made a wise purchase with the PO-101 kit, one of the many in the series offered by Peebles Originals
The PO-101 has a quite unique design, not only AM/SW and with Spider-Web coils also very selective. Not a
beginner's project however, not extremely difficult either. A fine companion to this kit: "Radios That Work For Free",
and PO-103 Antenna Tuner/Trap Kit. The kit requires soldering and can be built easily with the aid of a few basic
Hand-Tools:

* #2 Philips Screw-driver * 3/8" Nut-driver(optional), or use Needle-nose

* Awl or Ice Pick * Paper Paste

* Knife or Wire-strippers * Fine Sandpaper, 100-150 grit

* Medium-size Needle-Nose Pliers * Acrylic, Clear-Coat, Spray or Brush, or "Coil-Dope"
* Medium-size Wire-Cutter * Soldering-Iron, low wattage, Rosin-core solder

PO-101 ASSEMBLY:

1) Locate: "Parts List". Spread-out all the Parts in front-of you and sort them following the Parts List.

Make certain they are all there. Sorting the parts into an empty Egg Carton, or similar device. Familiarize
yourself with ALL the PARTS.

2) Follow each step carefully and Check-Off each box, as you go-along. Start with winding the Coils. This
is a MOST CRITICAL part of the assembly procedure. Make certain windings are TIGHT & EVEN.

accompanying the illustration. Critical items to take note of, here: 1) L-1 and L-2 are wound "clock-
wise" with shiny-side of form facing you; 2) Winding the wire around the form, in and out of the
"wings"("posts") and slots, from "wing" #1 and back to "wing" #1 is ONE FULL TURN; 3) Count the
wires appearing on both sides of the form, to obtain total number of turns, and; 4) Make certain

that coils are mounted with the windings facing each-other in the same direction. You may choose

to coat the coils with Acrylic clear-coat or "coil dope". Use tape on taps, so as not to coat them.

Locate: 2-spider-web coil forms and supply of 28ga. coil wire. See Figure #1 and follow the directions

1 See Figure #6, Locate: Dial Panel and Dial Plate. Cutout the Dial-Plate and paste the Dial-Plate onto
-~ the front of the Dial-Panel, making certain all the holes lineup. Cutout the larger holes with a sharp
knife and punch-out the smaller holes with an awl or ice-pick.

— Locate: 2/6-32 x 3/8" machine screws, 7/6-32 x 1/2" machine screws, 11/6-32 nuts, 9/#6 solder lugs &
3 | 2/#6 fahnstock clips. See Fig. #3 & 6. Mount the fahnstock clips at "phones" with 6-32 x 3/8" screws
and shown hardware, as per illustrations. Mount the 7/6-32 x 1/2" screws, at: "detector" and "J-1, J-2"
positions, through panel assembly with shown hardware, as per illustration. The two remaining nuts
are used for mounting diode at "detector", later. Turn loosely onto "detector” screws, for now.

Locate: Chassis-Board, 2/Chassis-Rails 2/#6 Fahnstock Clips, 3/#6 Solder-Lugs, #6 Lockwasher, 2/
6-32 x 1/4" Machine Screws, 4/#6 x 1/2" Sheet-Metal Screws and (C-1) 365pf. Variable Capacitor.
. See Figure #2, 3, & 5: Mount Chassis-Board to 2/Chassis-Rails w/#6 x 1/2" Sheet-Metal Screws, as
shown. The 5/8"-side of Chassis-Rails mount to the bottom-side of Chassis-Board.

See Figure #3: Mount the 365pf. Variable Capacitor, as shown. The two 6-32 x 1/4" are mounted to
bottom-side of Variable, through the chassis, from the bottom-side of Chassis. A #6 Solder-Lug and
. a #6 Lockwasher is mounted between the Chassis-top and the bottom of Capacitor. This is very im-

portant, as to not damage the Capacitor and to provide (a) Soldering point. DO-NOT OVER-TIGHT-

EN THESE TWO SCREWS as you may damage the Variable.

Page #1



PO-101, Assembly, Continued:

.

Locate: 2/#6 x 1/2" Sheet-Metal Screws and Pointer-Knob. See Figure #2, 5 & 6, Install Dial-Panel
Assembly to front of Chassis Assembly with two Sheet-Metal Screws. Make certain that the Panel is
centered and C-1's Shaft, freely rotates. Rotate C-1's shaft to fully mesh the plates (entirely couner-
clockwise) and mount the knob with pointer to "0". Secure with set-screw and leave about a 1/32"
clearance to front panel

See Figure #3. Locate: 1/.001uf. Disc Ceramic Capacitor, 1/470pf. Disc Ceramic Capacitor, 2/6"
Clip-Leads & supply of Hook-up Wire. See Fig. #5, for (a), (b) & (c) of C-1, Variable Capacitor. Wire the
rear of the Front Panel Assembly, as shown. Leave the: "15" thru "75" wires about 3" long, they will be
connected to L-2, later. See Figure #6. Leave J-1 & J-2, just long enough to easily clip to their respective
terminals (5), on the front panel. Note: R-1 (47K Resistor) is used, only with "Crystal" Earphones and is
not supplied with kit.

See Figure #3 & 5 and wire: Dial-Panel aseembly, C-1 and L-2, as shown, Make all connections as
short as possible.

See Fig. #2 & 5. Locate: L-1 & L-2 assemblies,2-Rubber grommets, Actuator-Rod, L-2 Coil-
Mounting Block, & 3/#6 x 1/2" Sheet-Metal Screws. Mount L-2 to the center of the block

and bottom, even with the bottom of the mounting block. Mount this assembly to the Chassis-Board
as shown in Fig. #2. Note that the "taps" on L-2 are towards the back of the Dial-Panel. Make certain
the the Actuator-Rod slides through the Front-Panel & L-2, freely and in a straight manner.

See Fig. #2 & 5. Pusha Rubber Grommet, onto one-end of the Actuator-Rod, then insert the Rod-assy.
through the Front-Panel, then through L-2, as shown. Push the 1/2-Rubber-Grommet onto the end of
the Actuator-Rod, through L-1, then install the 1/2-Rubber Grommet,as shown. Leave about 1/4", on
the end of the Rod and make certain the Nut, L-1 and Grommet are-all tight against each-other. Make
certain L-1 & L-2 are facing each-other, with windings in the same direction.

See Figure #5 and wrap the two wires from L-1, around a pencil as shown. Connect the wires to their
respective Antenna and Ground terminals, as shown. This completes the assembly process, re-check

all your work and proceed to: Testing......1, 2, 3, 4.

Notes:

Page #2



Testing, 123. ..

See the back-cover, of the manual for Antenna & Ground. Hook the Antenna & Ground respectively, to
their proper Terminals. Connect a pair of Hi-impedance (2,000 ohms or higher) to the Phones terminals.
It a "Crystal" or "Ceramic" type earphone is used, then a 47K resistor (see Figure #3 and 4) is connected
across the Phone terminals. This resistor is not supplied with the kit, but can be obtained, locally. Clip J-1 to
"Broadcast" & clip J-2 to "BR". This sets-up the unit for the A.M. Broadcast Band. Use the "Main Tuning con-
trol" to find the stations. Use the "Arial Coupling”" to adjust the "Sensitivity/Selectivety-Ratio". If the unit
does-not work: 1) Make certain the coils are wound and tapped properly, 2) Make certain L-1 & L-2 are facing
each-other, in the proper "winding-direction", and 3) re-check for wiring errors. The Short-
Wave is very TRICKY. Clip J-1 to "Shortwave 1" & J-2 to "N". The "N" position, installs C-2(470pf) in series
with C-1. This enables the "Main Tuning" to be a narrower range, making it easier to capture the Short-wave
stations. Put the "Arial-Coupling" in the "Max." position & search, by carefully rotating the "Main-Tuning"
control. Do the same with "Shortwave 2". The overall Short-Wave range is approximately: 1.7 to 8.0 Mhz,
but will vary with different Antenna & Ground systems. If you experience powerful A.M. stations, in your
area, then you may need an Antenna-Tuner/Wave Trap (PO-103). If you have any questions: please
E-mail peeblesoriginals@comcast.net. See other products at: http://www.peeblesoriginals.com

Notes:

Page #3



Alquiessy 7-7 1-T ‘T# Snsig

“UONIAI(T dweg Y3 Ul SONJINIA HoY? Yaia 1ayI0-ydes 3urde, e
N‘A ,@ TA “_wﬂu_ ESEU mv_wz .EEO “:E“_ E JQEEQO goﬁm_:m wo
NE .Bfo of w:m J\._ JDEEQD .BHESM mo ND Lﬁ? ﬁEm.&ED
m:.t E EEOLm Se ﬁom .ﬂoumauf m:.t .*o _udm m:.t uo J\A Ezoz
BuppPaY) 10 poyy Ay s “TANVA INOYA oy uw 9oy ay
v dn-saur] ‘QOYMOLVNLOY  HSNd Y ey 0s ‘smag
[BIRJN 3199YS-7 YIM preog sSisseyD) 9yl 01 A[quiassy Iyl JUNON
.xuoﬁm wf wo Eoﬁom mzu Lu_B UJAD hEo.ﬁoﬂ ﬁE.ﬂom\ﬂoU ﬁ:m
J_uo_m QLU_ “wo EE@U m:.t ]e J_uo_m wdﬁd:oz N‘A Q] N.A Ezoz

/| SMAIG [BII 193YS 7/ X O
4 spey SISsey) —p- |
paeog s1sseyD) ;
J dijy yoorsuye, euuAuy
Hoo[g Fununojy 77
i |
Jduo-ysng, 10g d __ 19WWOIN) i
1AWWON) 13qq My __ ! 12qqmy ﬂ_

/A ___ n 071 /r __

___ L ___ fﬁ

POY-100BMOY sn, | | ; E 10NN 1244y Jo N___—

[ |
sy
ot

¥ | L]
\ __I_ 1

[PuE 1U01]

+# 98ed

apIg-Auryg

"eIe(J SUIPUIA [I0)) ‘T# 9In31

‘PuUa 22 2IN238 [[IM SIY [, “12P[Os
pue G/, 38 1M pauull oyl Pm 1OYIa503-1s1ml pue | | IN0qe Wolj Uonensut ayl
pueg °,7/1-1 Inoqe asea] pue anm jo Ajddns a3 Jjo-1no 1sod a1 punole sam a3
deim ¢ ¢} 1e yswuy of - ¢/, 01 paadoid { ¢, pip noA se  7¢, dep, aew ‘O 10[s,
03 UO-puIM ‘WINI'PIZE AYI YOBII NOA [1IUN ‘SUIM SU3 YIrm paadold "SNMN.L 61
JO [e101 B 10 ‘do1 a1 Uo S21m ) pUB W0110q Y1 UO SaIIM § AR NOA 1Bl 3d110U
pnoa noA ‘wiio} 93 jo woloq oyl uo Suneadde saim 9yl Junod pue wloj oyl
jo doy uo Buneadde saim 331 JUNOD pnom NOA *a1ay SFUIPUIM 213 JUNOD NOA J1
1BY1 210N 19P[OS M ULl PUB S2IIM 3IBg-UBI[D | | 0MI A1 I2IF01-181M1 A[1YS1
pue anam jo Ajddns oyl woly  UOLRINSUL JO JUNOWE WS U} INOge ‘Jjo-ued|)
anm papnnoid jo | INOQE WOlj UOHENSUl [SWeus a1 Jo-uedd “adedpues
suyy e suisn) o 208, woy suipnioid aum jo  7/[-] INOqe SUIABI] ‘DIIM-[I0D
jo Ajddns and pue 1 10[g, 03 Uo-pumm ‘SNMNL TINd 61 ‘P01 "NYNL T1Nd
INQO §! pauonuauwaiole ay [ "y 0[S, Yoeal nod un <213 ‘J 108, ysnoiyi-dn
o Sum Iapun ‘) J0[s, L&:Erﬂ ‘e Bumm | 19A0 g Jors, Lm:ﬁtf-a: ‘7 Bum
Iapun Yy 0[S, YSnoiyl anm 243 Sutuuni Aq [100 9yl Sulpuim 11eig ‘7T Jo 11es
‘suim |, A2 1B 2AIM-[I0D JO ¢ AR * 150d, 21 JO IPIS-1UOY I UO DM J[2511
Iapun-yoeq u Surdoo] pue jsod, ay3 punoie axm oyl Surddeim &q [# (1sod)
,BUIm | 1B sFUIpuIM 9yl 11BIG MOA SUIdE] 9q p[noys wioj ayl jo apis  Aurys, aya
pUB UOLDAIIP  ASIMYI0[D, B UL pUnom Ylog aIe 7-7 pue |- ° ysiuy, ayi e g, pue
JHEIS, 913 18 2IIM JO | g ABI[ ‘[-T JO USUY, PuE 11eis, 2yl Je ‘osyy - sder, ou
pue suinm (7 sey -7 ey uondadcxa ay yum |- 10§ sardde awres a1 pue umoys
S1 7-7 WHOJ-[I00) "0~ :PI21Id] 218 810[S, Y[ ‘-] paidqunu a1e (sisod) sfumm
[, 81018, L pue swsod, 10 sSumm, ] 2ABY l0q ‘7-T PUR |- WIOJ-[I0)) RI0N

HDIS 'suinj 0. W

g doy suini G,

IRV RS T .




Copyright @"’9‘3 Al Rights Reserved. Peebles Originals

Detector
..:.f_:::-... To: L-2/"15"
- @ fe To: L-2/'32"
Phones I/\C_}/
To: L-2/"75"
s To: L-2/0"
e ooty \ O
To: L2151 G2
O O
(o] U . \
9] O ™ "
@/ o @ D o B,
\‘ i Rear View
~_ (5] J-1

Ground —+—— 3 i, == <4— Antenna

A AT O SRR T R e S e S S

77 e T

_'_':':-.-. _ _'_':':-.-. —_ \ Chassis
EEE gl = = =imi. s = ‘\— Panel
= ST SN ™ DA i Sy 1T Chassis
#6 Lockwasher 6.32 x 1/4" @#6 Solder Lug Rails

Note: (b), (c), (d) & (e) of C-1 are all common to the "Stator”
Plates of the Variable Capacitor. All are connected
together, electrically on Capacitor.

*R-1: 47K - 1/4 or 1/2W. Resistor is used only with "Ceramic"

or "Crystal" type earphone.

Figure #3, Wiring & Parts Placement, Rear View.

Machine Screws (2)

/
Copyright @999, All Rights Reserved. Peebles Originals

Faa LR D-1, Germanium

| | IN34 or Equiv.
L] '

(b), (c), (d), & (e)

Antenna

C-1, 365pf.

(P

Phones

*R-1, 47K —

. 00Luf |
J£< ['"BR"}—— : :

C-2, 470pf. £

[

[

[

'

[

[

'

'

[

1

'

4
-
%
-
-

P

& A

Ground

Note: J-1 and J-2 are shown in "Broadcast band" mode.
*R-1, 47K-1/4 or 1/2W: Used only with "Ceramic" or "Crystal" type Earphones.

_ Figure #4, Schematic Diagram. Pagekts



@ Antenna Ground @

Copyright @9‘99 All Rights Reserved. Pechles Originals
@ Wrap a few turns @

around a pencil
'/ for strain relief.
"20" Turns 2
- j" Turns /

@ Ay

—»

= - L-2 Mounting Block Chassis Panel
Front and Rear /
Chassis Rails sa— —
— —
@ i saiei e Detector _
3 \,___ AT \’_ i A ‘To Phones/C-3
\ U . i R N . s
e // W -
[ Enqen i ee: Front Pane
32 :E\” 15 & ] (b) o === :(s' Rear Wiring and
e Eems = Parts Placement.
8 RN - -
L "0" Turns ) === C.1 3 (@ / Front
S Sp— e —— T
f = = @ Panel
— i
i o . % A e, T P = R |
-1 Phones
See Front Panel Layout and
J-1 Aerial Coupling ]2 Front Panel Rear Wiring
Out-Max./In-Min. And Parts Placement.

Figure #5, Chassis Parts Layout & Wiring.

/ AM/SW Crystal Radio Kit

Detector

Aerial Coupling
Qut-Max./ In-Min.

Broadc\.ast ’— Shortwave —‘

l N

@ Copyright © 2008, All Rights Reserved. Peebles Originals @

Figure #6, Front Panel Assembly.




1

1

1

1

PO-101, AM/SW Crystal Radio Kit, Parts List:

Cap,Variable, 10-400(365) pf, (C-1)
Cap,Disc Ceramic,470pf, (C-2)
Cap,Disc Ceramic,.001uf, (C-3)

Diode,Germanium (equiv),(D-1)

48" Wire,Magnet,28ga,(L-1,1L-2)

2

1

Wire,Clip-Lead,6",(J-1,]-2)

8" Wire,Hook-Up

4 Fahnstock Clip,#6

1

1

2 Solder-Lug,#6

Knob,Black-Pointer

9  Screw,Sheet-Metal, #6x1/2"

2

1

Screw,Machine,6-32x1/4"

Lockwasher, #6

2

7

1

1

1

Screw,Machine,6-32 x 3/8"
Screw,Machine,6-32 x 1/2"
Hex-nut,6-32

Grommet,Rubber, 1/4"1.D.
Coil-Form,Spider-Web,3"x3-3/4"x1/8"Thk
Coil-Form,Spider-Web,2-1/2"x1/8"Thk
Coil-Mount,3/4"x3/4"x2-1/2"L.
Chassis-Board,4-3/8"x6-3/8"x1/8"Thk
Dial-Panel,4-3/4"x7-3/4"x1/8"Thk
Chassis-Rails,5/8"x3/4"x6-3/8"L.
Actuator-Rod1/4"x3-7/8"Dowel
Instruction Manual

Ceramic Earplug

Cut-out with sharp knife, inside dark border (4ea.) :

AM/SW Crystal Radio Kit

/ Dial Plate: (Cut-out on Outside of Dark Border) \l
v v

Aerial Coupling
Qut-Max./ In-Min.

D

Sh

Broadcast
\ B

\ 1

5|

BR

ortwav
2

@D

PO - 1 0 1 @ Copyright © 2008, All Rights Reserved. Peebles Originals @

Detector

Phones
Cf"ﬂ-lil Yy
40 P 60 Y e —
30 70 |' O
20 \\ ,\ ole /, // 80 g
10 - ©_ 9%

Page #6



